
 

 
 

 

Goddards Green Sludge 
Treatment Centre 
Environmental Permit 
Application 

Main Supporting Document 

December 2024 

 

 

 

790101_MSD_Main_GOD 

 

 
 

  





 

 

 

 

 

 

 

 

  

 

790101_MSD_Main_GOD 

Mott MacDonald 
4th Floor 
Mountbatten House 
Grosvenor Square 
Southampton SO15 2JU 
United Kingdom 
 
T +44 (0)23 8062 8800 
mottmac.com 
 

  
 

Mott MacDonald Limited. Registered in 
England and Wales no. 1243967. 
Registered office: 10 Fleet Place,  London 
EC4M 7RB, United Kingdom 
 

 

Goddards Green Sludge 
Treatment Centre 
Environmental Permit 
Application 

Main Supporting Document 

December 2024 

 



Mott MacDonald | Goddards Green Sludge Treatment Centre Environmental Permit Application 
[...]
inclusion of the LTP and THP BAT 
and wider feedback from the 

Environment Agency. 

Site Layout and Location Plan 790101_MSD_SiteLayoutPlan_GOD 

November 2024 

Resubmitted – updated to reflect 
proposed secondary containment, 
liquor transfer point, liquor sampling 

point and changes to point source 
emissions and response to Request 

for Information November 2024.. 

Drainage Plan 790101_MSD_DrainagePlan_GOD No change 

Schematics 790101_MSD_Schematics_GOD 

March 2024 

Resubmitted – updated to include 
separation of AD and waste 
activities in response to Request for 

Information November 2024 

Environmental Management System 

Certificate 

790101_MSD_EMS December 2023 Resubmitted.  

Certificate has been renewed.  

Relevant Offences 790101_MSD_RelevantOffences 

February 2024 

Updated.   

Details of Directors 790101_MSD_Directors March 2024 Updated to time of resubmission.  

Competency assessment certificates 790101_MSD_CompetencyAssessm

entCertificates_GOD  

Retracted, and replaced with 

Competency Management System.  

Competency Management System  790101_MSD_CMS December 2023 Substitutes CoTC assessment 

certificates 



Mott MacDonald | Goddards Green Sludge Treatment Centre Environmental Permit Application 
Main Supporting Document 
 

  |   |   |   | December 2024 
  
 

7 

Table 1.3: Summary of revisions   

Document name  Latest document reference  Summary of amendments 

Material Safety Data Sheets 790101_MSD_MSDS_GOD March 

2024 

Updated document 

Leak Detection and Repair Plan 790101_MSD_LDAR_GOD March 

2024 
Additional document  

Duty of Care 790101_MSD_DutyofCare_GOD 

March 2024 

Additional document but superseded 
by the Waste Acceptance document 

listed below. 

Waste acceptance   790101_WasteAcceptance_GOD 

November 2024  

Additional document - updated as 
part of response to Request for 

Information November 2024 

CIRIA assessment  790101-MMD-IED-GOD-CA-C-001-

IED ADBA tool P03 

Additional document. updated as 
part of response to Request for 

Information November 2024 

Supersedes:  

790101-MMD-IED-GOD-SIM-M-101 

Do-nothing(Tank Failure Only) 

790101-MMD-IED-GOD-SIM-M-102 

Do-nothing(With Rainfall) 

790101-MMD-IED-GOD-SIM-M-103 

Option 1 (Tank Failure Only) 

790101-MMD-IED-GOD-SIM-M-104 

Option 1 (With Rainfall) 

790101-MMD-IED-GOD-SIM-M-105 

Option 1a (Tank Failure Only) 

790101-MMD-IED-GOD-SIM-M-106 

Option 1a (With Rainfall) 

790101-MMD-IED-GOD-SIM-M-107 

Do-nothing(Tank Failure Only) 

790101-MMD-IED-GOD-SIM-M-108 

Option 2 (Rainfall Included) 

790101-MMD-IED-GOD-SIM-M-109 

Option 3 (Tank Failure Only) 

790101-MMD-IED-GOD-SIM-M-110 

Option 3 (Rainfall Included) 

Residue Management Plan  790101_MSD_ResidueMP_GOD 

November 2024 

Additional document - updated as 
part of response to Request for 

Information November 2024. 

Accident Management Plan  790101_MSD_AMP_GOD 

November 2024 

Additional document, - amended in 
response to Request for Information 

November 2024. 

Revised containment plan (ABDA 

Tool) 

790101-MMD-IED-GOD-CA-C-001 - 
P02 IED Goddards Green ADBA 

Tool (Feb 24) 

Superseded by 790101-MMD-IED-

GOD-CA-C-001-IED ADBA tool P04  

Implementation Plan 790101_MSD_ImplementationPlan 

December 2023 
Additional document 

Form Part A 790101_App_PartA_GOD No change 

Form Part B4 790101_App_PartB4_GOD 

November 2024 

Additional document, in response to 
Request for Information November 

2024 

Form Part C2 790101_App_PartC2_GOD No change 

Form Part C2.5 790101_App_PartC2.5_GOD No change 

Form Part C3 790101_App_PartC3_GOD No change 

Form Part C6 790101_App_PartC6_GOD No change 

Form Part E2 790101_App_Part_E2_GOD 

December 2024 

Additional document - in response to 
Request for Information v2 

November 2024 



Mott MacDonald | Goddards Green Sludge Treatment Centre Environmental Permit Application 
Main Supporting Document 
 

  |   |   |   | December 2024 
  
 

8 

Table 1.3: Summary of revisions   

Document name  Latest document reference  Summary of amendments 

Form Part F1 790101_App_PartF1_GOD No change 

Envirocheck Report  790101_MSD_SCR_GOD_AppB_E

nvirocheck  

Additional document, updated as 
part of response to Request for 

Information November 2024 

Waste transfer notes  790101_WasteTransferNotes_GOD 

November 2024 

Additional document, updated as 
part of response to Request for 

Information November 2024 

Sampling proposal  790101_Sampling proposal_GOD 

December 2024 

Additional document, updated as 
part of response to Request for 

Information v2 November 2024 

Appropriate Measures Assessment 790101_Appropriate 

Measures_GOD November 2024 

Additional document, updated as 
part of response to Request for 

Information November 2024 

  



Mott MacDonald | Goddards Green Sludge Treatment Centre Environmental Permit Application 
Main Supporting Document 
 

  |   |   |   | December 2024 
  
 

9 

2 Introduction 

2.1 Overview 

This document has been prepared to support the application to vary the existing bespoke waste 

activity permit into a bespoke installation Environmental Permit (hereafter referred to as ‘the 

Permit’), EPR/WP3695HW for the Goddards Green Wastewater Treatment Works (WTW) and 

Sludge Treatment Centre (STC) (‘the Site’) on behalf of Southern Water Services Limited 

(‘Southern Water’ or ‘the Operator’).  

Following the joint Environment Agency and DEFRA decisions that AD treatment facilities at 

WTWs and STCs are covered by the Industrial Emissions Directive (IED) the intent of the 

application is to ensure the Site is permitted in line with the IED and the EPR 2016, as 

amended.   

This document contains a description of the Site, the proposed permitted activities and Directly 

Associated Activities (DAAs), an assessment of the possible effects of these activities and 

responses to questions in Parts A, B4, C2, C2.5 C3, C6, E2 and F1 of the application 

documentation (plus supporting information where required). Completed forms Part A, B4, C2, 

C2.5 C3, C6, E2 and F1 are included as separate documents.   

2.2 Document content and structure 

The following application forms have been complete to support the application and have been 

submitted as stand-alone documents:   

● Part A: About You (Document reference 790101_App_PartA_GOD) 

● Part B4: New bespoke waste operation (Document reference 790101_App_PartB4_GOD 

November 2024 

● Part C2: Varying a bespoke permit (Document reference 790101_App_PartC2_GOD) 

● Part C2.5: Application for an environmental permit Part C2.5 – Variation to a bespoke permit 

to add or vary a MCP/SG permitted activity at an installation or to vary an existing MCP/SG 

standalone permit (Document reference 790101_App_PartC2.5_GOD November 2024) 

● Part C3: Variation to bespoke installation permit (Document reference 

790101_App_PartC3_GOD)  

● Part C6: vary a water discharge activity, groundwater activity, or point source emission to 

water from an installation (Document reference 790101_App_PartC6_GOD)  

● Part E2: Surrender application (installations, waste operations, mining waste operations, 

medium combustion plant/specified generator and mobile plant only) (Document reference 

790101_App_Part_E2_GOD November 2024) 

● Part F1: Charges and declarations (Document reference 790101_App_PartF1_GOD)  

The main body of the Permit application document (‘the Main Supporting Document’) includes 

all the supplementary information required in response to relevant questions within the Part A, 

Part B4, Part C2, Part C2.5, Part C3, Part C6, Part E2 and Part F1 application forms for which 

there was insufficient space on the forms to answer the questions in full.   

The Environmental Permit variation application document (‘the Main Supporting Document’) 

consists of two main parts:   

● Chapter 5 provides the general information required to inform Part C2 relating to the 

variation of bespoke permit; and   



Mott MacDonald | Goddards Green Sludge Treatment Centre Environmental Permit Application 
Main Supporting Document 
 

  |   |   |   | December 2024 
  
 

10 

● Chapter 6 provides the more detailed information required to inform Part C2.5, Part C3, Part 

B4 and Part E2 relating to the variation of a bespoke installation permit  

Part F1 covers the required financial information required for payment of the application fee.   

Additional information included as part of this submission and not as stand-alone documents, 

are found in the following appendix:   

● Appendix A – European Waste Catalogue (EWC) Codes   

 



Mott MacDonald | Goddards Green Sludge Treatment Centre Environmental Permit Application 
Main Supporting Document 
 

  |   |   |   | December 2024 
  
 

11 

3 Process Description 

3.1 Wastewater Treatment Works 

This subsection has been provided for context only.  

Goddard’s Green catchment serves the towns of Burgess Hill, Hassocks and Hurstpierpoint and 

surrounding villages. The sewage is collected by gravity sewers and pumped by 22 wastewater 

pumping stations. All sewage to the treatment works is pumped from four terminal pumping 

stations. Despite the long rising mains, sewage received is usually not particularly septic. No 

septicity control measures are adopted in the catchment. 

All sewage received passes through two 6 mm 2D screens operated as duty, assist, each rated 

at 480 l/s, with a 10 mm 2D bypass screen. Screened flow pass through a Detritor. Following 

screening and grit removal, flows in excess of permitted Flow to Full Treatment (FFT), 305.5 l/s 

overflow to four storm tanks. Flows up to the FFT gravitate to the primary tank distribution 

chamber. Cess is received from a dedicated cess reception facility with a cess reception tank, a 

cess balance tank, stone trap and a strain press. 

Flows up to 305.5 l/s including cess, site returns and surplus activated sludge (SAS) pass 

through two circular Primary Settlement Tank (PST). Flow combines with treated STC liquor and 

return activated sludge (RAS) in the anoxic selector tank of the oxidation ditches. A ferric dosing 

system consists of two 15m3 chemical storage tanks and duty/standby dosing pumps is 

designed to dose ferric chloride to the PST distribution chamber for phosphorus removal. The 

system is modified to dose ferric chloride to the Final Settlement Tank (FST) distribution 

chamber to avoid alkalinity dosing. 

Secondary treatment is provided by two oxidation ditches. Mixed liquor is settled in four radial 

final tanks. RAS is returned to the selector tank of the oxidation ditch by a screw pumping 

station. SAS is returned to the primary tank for co-settlement. Secondary effluent gravitates to 

the disk filter feed chamber and split to two Disk Filters. Treated effluent is discharged to the 

River Arun. 

3.2 Overview of the STC process 

3.2.1 Anaerobic digestion of sludge 

The Site is a sludge treatment centre which has both liquid sludge and sludge cake reception 

facilities. On average, 60m3 of raw cake and 1,830m3 of liquid sludge are imported each week 

(according to annual average values of 2021 and 2022).  

Indigenous and imported liquid sludge are screened by two Strain Presses and then thickened 

by two duty / standby drum thickeners. A thermal hydrolysis plant (THP) receives sludge from 

post screened sludge tanks (PSSTs) via a feed silo connected to the OCU to thicken the sludge 

to 16.5% dry solids (DS). It then passes through the cambi reactors and is then fed to the 

digesters.  

The THP is monitored by quality measurements of the boiler water, the DS feed, temperature 

and pressure. The thermal hydrolysis of sludge generates “process gas”. The process gas unit 

is equipped with 2 No. (duty/standby) process gas eductors which continuously extract process 

gas from the THP pulper vessel. The process gas is drawn through a cooler, with condensate 

from the cooler gravitating back into the pulper. Cooled, non-condensable gases. A compressed 

process gas drum is used for short-term containment of the compressed process gas. The 

pressure in the compressed process gas drum is controlled by intermittently opening an 



Mott MacDonald | Goddards Green Sludge Treatment Centre Environmental Permit Application 
Main Supporting Document 
 

  |   |   |   | December 2024 
  
 

12 

actuated valve on the process gas drum outlet, thereby injecting a volume of compressed 

process gas into the digester feed lines. Although a small amount of the process gas may be 

biologically degraded within the digesters, most of the process gas will be incorporated into the 

biogas (although only representing a very small volumetric fraction of it). 

Imported sludge cake is blended with indigenous liquid sludge and then screened in two Strain 

Presses (Separate). Blended and thickened sludge is mixed and stored in a Thickened Sludge 

Storage Tank and fed to two conventional mesospheric anaerobic digesters operating at around 

37⁰C. THP vessels are fitted with a set-pressure/rated burst disc, short pipe and subsequent 

pressure relief valve (PRV). The pipe section is fitted with a pressure sensor.  

If the burst disc is breached the pressure sensor will identify the issue, record as alarm on 

SCADA and automatically commence a safe shut down. Depending on the cause the PRV may 

operate to mitigate the overpressure risk. The release occurence and duration would be 

identifiable from SCADA data. 

Digested sludge is stored in two digested sludge storage tanks before being dewatered by two 

duty/standby centrifuges. Dewatered digested cake is stored on site in a large storage bay 

before being recycled to farmland. The cake bay is held in a Dutch Barn which was constructed 

in Summer 2023.  

Biogas produced by the digesters are used by CHP to generate electricity. 

The centrate is discharged to the LTP and treated prior to discharge to the WtW.  

All sludge treatment process are covered or enclosed. Odorous air is extracted by three 

separate OCUs, which serve the STC area and associated assets.  

3.2.2 Liquor Treatment Plant 

Centrate and decant liquor from the drum thickeners and centrifuges is pumped to the liquor 

treatment plant; CASS plant. Treated liquor is mixed with settled and crude sewage in the 

anoxic selector of the oxidation ditch. The LTP (CASS) is a sequence batch reactor treating 

liquors from the STC. The plant is currently operating but is being reviewed for supplementary 

equipment or replacement as part of Southern Water’s asset strategy.  

The CASS Liquor Treatment Plant (LTP) has a maximum throughput of 1200m3 day (~1,200 

onnes/day) and consists of three storage volumes. 

Liquor treatment plant capacity is 2500m3. This consists of four aeration blowers (operating on 

duty/assist/assist/standby) connected to diffusers in the bottom of the tank. This tank is 

uncovered and is being reviewed for the technical feasibility of covering it. 

The liquor storage tank is formed of two concentric tanks operating independently. The centre 

tank is a raw liquor buffer tank with a capacity of 1342m3 and is covered and connected to OCU 

3. The outside tank is an uncovered treated liquor buffer storage tank with a capacity of 1284m3. 

Therefore, total tank volume is 2626m3.  

Combined liquors (from drum thickeners, centrifuges, strain-presses and sludge cake bays) are 

received into the raw liquor buffer tank, transferred through the liquor treatment plant, and back 

to the treated liquor buffer storage area.   

The treated liquor is discharged into the main inlet flume (oxidation ditch distribution chamber) in 

the WtW and continues through the treatment process.  

The LTP operates on a cycle of six hours of air blowing, 1 hour for settling and 1 hour for 

transfer. The SAS from the LTP is pumped to the post screened storage tank, thus remaining 

within STC IED permit boundary. 



Mott MacDonald | Goddards Green Sludge Treatment Centre Environmental Permit Application 